


FIG. 1




W+ A

G 1 FAN COVER * SHROUD
Flo AR LRSI AT
Ref.No. Part No. Description Q'ty Remarks

WO 0 N O O e W N

P157QMJ. 16. 1-00
P157QMJ. 16-05
P157QMJ. 16-09
P157QM]J. 16-04
P157QMJ. 16. 2-00
P157QMJ. 16-07
139QMB. 16-02
GB815-85
GB5787-86

B GROMMETB, side panel
24 M5 X 16 SCREW, tapping
24 M6 X 25 BOLT, flange

AR HLAL LY COVER COMP, fan 1
ez flgk ok CLAMP, starter cable 1
A A Vs HI A3 4F DUCT, carburetor cooling 1
[ SHROUD COMP, ex 1
E SHROUD COMP, in 1
)k CLIP, high tension cord 1
1

4

3



FIG. 2




4 2 Tk

HG. 2 CYLINDER HEAD COVER

oo A TR MK Wi
Ref.No. Part No. Description Q'ty Remarks

1 PI57QMJ. 02-38 /(% TUBE, breather 1

2 PI57QMJ. 02-01  ¥XUT k% COVER COMP, cylinder head 1

3 PISTQMI. 02-05 % hfgl GASKET, head cover 1

4 CIES0FMF12-04 %%k CLIP, 12MM 1

5 GB5787-86 EKEM6 X 25  BOLT, flange M6 X 25 4



FIG. 3




K 3 AT
HG. 3 CYLINDER HEAD
o 0 TR D INAK e K/
Ref.No. Part No. Description Q'ty Remarks
1 P157QMJ. 02.2-01 ¥<UT 3k HEAD COMP, cylinder 1
2 P157QMJ. 02-07  “iBA4m{R¥r#L  HOLDER, camshaft 1
3 PI57QMJ. 02.2-04 4 {I]ip4 GUIDE, in. valve 1
4 PISTQMJ. 02.2-05 H4{]ip4s GUIDE, ex. valve 1
5 PISTQMI. 02-22  VKUT3 )1 GASKET, cylinder head 1
6 PI5STQMT. 02-32 Rk )t GASKET, carburetor, insulator 1
7 P157QMJ. 02-31  fkili#sBEAAM INSULATOR, carbure-tor 1
8 P157QMJ. 02. 11-00 ifF* (4% PIPE COMP, in 1
9  P157QMJ. 02. 12-00 R4i4A <y BAND, insulator 1
10 K157FMI. 02-10 P4y WASHER 1
11 P157QMJ. 02-37 0 7|4 0-RING @ 27 X 2 1
12 139QMB. 12-01 0 714 0-RING ®9 X 1.5 2
13 139QMB. 02-20 B AR BOLT2, STUD 2
14 GB900-88 ALK A M6 X 25  BOLT, stud A M6 X 25 2
15 GB5787-86 WHM6 X 25 BOLT 1
16 139QMB. 02-33 WREM 6 NUT FLANGE M6 2
17 K157FMI. 02-39  #2hEM 8 NUT FLANGE M8 1
18 244FMI. 02-13 Efif ©10X 16 PIN, position ® 10X 16 4
19 GB5787-86 EMM6 X 100 BOLT, flange M6 X 100 2
20 LD-ATT7C KA (LD-AT7C) SPARK PLUG 1
21 PI5S7TQMJ. 02-39  4i)K4F TUBE VACUUM 1
22 PISTQMI. 02-11 =4 JOINT, three way 1



FIG. 4




K o4

FIG. 4

R

e

Ref.No. Part No.

AR - T

U

Remarks

0 N o O A W N

L i Y o]
W N = O

139QMB. 02. 6-00
P157QMJ. 02. 3-01
P157QMJ. 02-12

P157QMJ. 02. 13-00 #t* (I Hl4h <+

P157QMJ. 02-23
P157QMJ. 02-04
P157QMJ. 02-29
P157QMJ. 02-16
P157QMJ. 02-15
139QMB. 02-18
139QMB. 02-17
139QMB. 02-19
244FMI. 02-11

244FMI. 02-10

CAMSHAFT - VALVE
TR D INAK B
Description Q'ty
ARFIIER] OIL SEAL,valve stem 2
MERER O CAMSHAFT COMP 1
i ARM, valve rocker 2
SHAFT COMP. , in. rocker arm 1
HIEA 7 A SHAFT, ex. rocker arm 1
AT VALVE, in 1
HEA T VALVE, ex 1
ARE ! ity SPRING, valve outer 2
ARILE Bty SPRING, valve inner 2
AU AT R RETAINER, valve immer 2
AL TR NEAE SEAT, valve spring outer 2
HEIE Rl COTTER, valve 4
FUTIRBLR 25 SCREW, tappet adjusting 2
AT BABRLE  NUT, tappet adjusting 2



FIG.5

10



K 5 TS BREAE

FG. 5 CAM CHAIN * TENSIONER
Flo AR LRSI AT
ef.No. Part No. Description Q'ty Remarks

Py

P157QMJ. 02-21 M/ (R4 CHAIN, CAM
P157QMJ. 02. 7-00 4 Ik B AR TENSIONER, cam chain
P157QMJ. 02. 10-00 B 4%Hk B 45 S LIFTER ASSY., tensioner
PI157QMJ. 02-28  #k'Essdk ) GASKET, tensioner lifter
139QMB. 02-26 W2 BOLT, cam chain tensioner 1
P157QMJ. 02. 8-00 #4434k GUIDE COMP, cam chain 1
GB5787-86 M6 X 20  BOLT, flange M6 X 20 2
P157QMJ. 02. 10-03 AFR:L#24 M6 X 6 SCREW, pan M6 X 6 1
139QMB. 02-24  O0MME®15.2X 1.5 O-RING, ® 15.2 X 1.5 1
0 P157QMJ. 02. 10-04 OMH®©9.7X 1.4  O-RING, ® 9.7 X 1.4 1

1
1
1
1

= O 00 NN Oy O = W N =

11






K 6 AT
HG. 6 CYLINDER
s A5 RN ey E
Ref.No. Part No. Description Q'ty Remarks
1 PI57QMJ. 02.1-00 ¥{UTHR4A O CYLINDER COMP 1
2 PIH7QMJ. 02-27  ¥KUT#)y GASKET, cylinder 1
3 KI5TFMI.02.5-00 kg WASHER, SEALING 1
1 244FMI. 02-13 SERI @ 10 X 16 PIN, dowel @ 10 X 16 2
5 GB5789-86 WEMEM6 X 12 BOLT, flange AM6 X 12 1

13



FIG. 7

14



K 7 Ao

HG. 7 RIGHT CRANKCASE COVER

oo A TR KA Wik R
Ref.No. Part No. Description Q'ty Remarks

1 PIS7QMI. 01-02  Aiffins COVER, R. crankcase comp 1

2 P157QMJ. 01-03A A 4fimidit GASKET, R. crankcase cover 1

3 139QMB. 12-04 TR AR BRI CAP, tappet adjusting hole 1

4 139QMB. 12.3-00 BEMM 7Y STRAINER, 01l filter 1

5 139QMB.12-05  F3F SPRING, 0i1 filter strainer 1

6 139QMB.01-16 TN GAUGE, 011 level 1

7 P157QMT. 01-23  Jk#ZkiR CLAMP magneto cord 1

8 PISTQMT. 03-20 Ay HhAElis OTL SEAL 1

9 139QMB.12-03 O/ ®30.8 O-RING @ 30.8 1

10 139QMB.01-15 O 7fi[&[® 18 X 3 O-RING @ 18 X 3 1

11 139QMB. 01-14 SERET @ 8 X 14 PIN, dowel @ 8 X 14 2

12 GB5787-86 M M6 X 30  BOLT, flange M6 X 30 1

13 GB5787-86 M M6 X 95  BOLT, flange M6 X 95 4

14 GB5787-86 WM M6 X 100 BOLT, flange M6 X 100 1

15 GB5787-86 PEFEM6E X 110 BOLT, flange M6 X 110 2

16 GB5787-86 WM M6 X 35  BOLT, flange M6 X 35 1

15



FIG. 8

16



K 8 HEILLAHL

HG. 8 MAGNETO

oo A TR MK Wik R
Ref.No. Part No. Description Q'ty Remarks

1 PIS7QMJ. 16.3-00 XUl {r FAN COMP, cooling 1

2 P157QMJ. 07.1-00 REFEHLEL (Y MAGNETO ASSY, flywheel typea.c 1

3 PISTQMJ. 07.1.3-00 % T4y FLYWHEEL COMP 1

4 PISTQMJ. 07. 1. 1-00 & T4 {r STATOR COMP 1

5 GB5787-86 M5 X 12 BOLT, flange M5 X 12 2

6 PI57QMJ. 01-15  MEM:M12 NUT, flange M12 1

7 139QMB.02-25 g BOLT, flange 1

8 GB5787-86 M6 X 20  BOLT, flange M6 X 20 2

17



FIG.9

18



K 9 Bl %
HG. 9 OIL PUMP
) ah RSN e &/
Ref.No. Part No. Description Q'ty Remarks
1 PIS7QMJ. 12.1-00 #HLalifs4(+ OIL PUMP ASSY. 1
2 PISTQMJ. 12-07  Hlab#éfk 4@ SPROCKET, 0il pump driven 1
3 PI5TQMJ. 12-09  Hlab#ésKzfE4c CHAIN, oil pump 1
4 P157QMJ. 12-08  HLulIZrFiR SEPARATOR, o0il 1
5 GB6177-86 BAREM 6 NUT, flange M6 1
6 GB5787-86 PE#EM6 X 12 BOLT, flange M6 X 12 2
7 GB5787-86 PEFEM6 X 25  BOLT, flange M6 X 25 2

19



FIG. 10

20



K 10 LR E) ) LK

HG. 10 STARTING MOTOR

Rl TR KA Wik R
Ref.No. Part No. Description Q'ty Remarks

1 P157QMJ.06D-02 W AZE)HT% GEAR, starter reduction 1

2 P157QMJ. 06D-01 FECzhH548%  SHAFT, starterreductiongear 1

3 P157QMJ. 06D. 3-00 HUTElE a4 {y GEAR COMP, STARTING CLUTCH 1

4 P157QMJ. 06D. 2-08 il QUTER COMP, starting clutch 1

5 PI57QMJ. 06D.2-01 JIs#% FLANGE, starting clutch 1

6 P157QMJ. 06D. 2-01 L% SPRING, start ingclutchroller 3

7 P157QMJ. 06D. 2-05 TH4if (AP, startingclutchrol lerspring 3

8 P157QMJ. 06D. 1-00 JATzhffifl4i{r MOTOR ASSY.,starter 1

9  PI57QMJ. 06D. 1. 1-00 dtzlimblk i (+ CABLE, starter motor 1

10 GB70-85 BZHKEM6 X 10 BOLT, socket M6 X 10 3

11 P157QMJ. 03-16  Hicdadt NUT, lock 1

12 PI5TQMJ. 03-19  Hujy WASHER, thrust 1

13 P157QMJ. 06D. 2-07 sZf7#if® 5 X 6 PIN, cowel, ® 5 X 6 1

14 PI57QMJ. 03-15 V825 X 14 X 1 KEY, woodruff 25X 141X 1 1

15 P157QMT. 06D. 2-06 i@ 10 X 10 ROLLER, ® 10 X 10 3

16 GB/T12761-92 JRE| ik 28 X 32 X 17BEARING, needle, 28 X 32X 17 1

21






K 11 LR

HG. 11 LEFT CRANKCASE COVER

o 0 TR D INAK B E
Ref.No. Part No. Description Q'ty Remarks

1 PISTQMI-A. 01-18 A4 COVER, LH 1

2 PI5TQMJ. 01-26 /(4R PLATE, LH, cover 1

3 PISTQMJ. 01-20 Tk CLAMP, throttle cable 1

4 P157QMJ. 01-21 RA CLAMP, brake cable 1

5 P157QMJ. 01-24 e A K CLAVP, breather drain tube 1

6 PI5TQMJ-A. 01-17 A4fimidd)t GASKET, L. cover 1

7 GB5787-86 M6 X 40  BOLT, flange M6 X 40 6

8 GB5787-86 WEMM6 X 65  BOLT, flange M6 X 65 2

9 GB845-85 W25 MA X 8 SCREW, tapping M1 X 8 1

10 139QMB. 01-14 ERi® 8 X 14 PIN, dowel @ 8 X 14 2

23



FIG. 12

24



K 12 IRAEL j KR s
HG. 12 DRIVEN FACE AND KICK STARTER
oo A TR MK Wik R
Ref.No. Part No. Description Q'ty Remarks
1 PI5S7QMJ. 06-05 Pt PLATE, kick return stopper 1
2 PIBTQMJ. 04-02  |MIsEUKzZh4E FACE, drive 1
3 PISTQMI. 01-05  sEfr4s LOCATION, drive face 1
1 P157QMJ. 04.1-01 F5h X izl FACE COMP, movable drive 1
5 P157QMJ. 5-00 BFE ROLLER SET, weight 1
6 GB5782-86 WHM6 X 24 BOLT HEX M6 X214 6
7 P157QMJ. 04-04 LR PLATE, ramp 1
8 PIG7QMJ. 01-06  ZEniik DAMPER, slide 1
9 PISTQMJ. 06-04 BN GEAR, kick driven 3
10 PI157QMJ. 06-03 IS SPRING, startergearfriction 1
11 P157QMJ. 06.2-01 MChf5 NG 20 ¢ GEAR COMP, starter idle 1
12 P157QMJ. 06-09  Lzhf54tih SHAFT, starter idle 1
13 P157QMJ. 06-01 ok SPRING, starter idle 1
14 P157QMJ. 06.3-00 2zhihen (v SPINDLE COMP, kick starter 1
15 PI57QMJ. 06-06 #4512 X 16 X 12 BUSH 12 X 16 X 12 1
16 P157QMJ. 06-08  JUg)li/42 14 X 18 X 16 BUSH, kick shaft141X18X16 1
17 P157QMJ. 06-07  dgghihinlfzafis  SPRING, kick starter 1
18 P157QMJ. 06. 3-03 5 ikdf PIN, special 1
19 PI57QMJ. 06. 1-00 ZzfF4 o ARM ASSY KICK STARTER 1
20 PISTQMI. 04-14 A1k WASHER, plain 1
21 NI51FMG. 06-08  #E Sy WASHER 1
22 PI5STQMJ. 06-02  #Jy WASHER 1
23 PISTQMI. 01-15  BEREM12 NOT, flange M12 1
24 GB5787-86 WEAMM6 X 12 BOLT, flange M6 X 12 1
25 GB119-86 o3 X8 ROLLER @® 3 X 8 1
26 P157QMJ. 04. 1-02 42 COLLAR, drive face 1
27 GB895. 1-86 bl CLIP @ 28 2

25



FIG.13

26



K 13 s i he

HG. 13 DRIVEN PULLEY
oo A TR MK Wi
Ref.No. Part No. Description Q'ty Remarks
1 PI57QMJ. 04.3-00 FE{ras ik HUB ASSY, clutch 1
2 PISTQMT. 04. 4. 1. 1-00 L5440 ¢ CLUTCH ASSY, drive 1
3 PI57QMJ. 04. 4. 1-03 0 #& PLATE, clutch side 1
4 PI57QMJ. 04. 4. 1-01 4 3% SPRING, clutch 3
5 PISTQMJ. 04. 4. 1. 2-00 FEHE S MR 4R WEIGHT SET,clutch 1
6 PI57QMJ. 04. 4. 1-02 g [ e 42 RUBBER, clutch damper 3
7  PISTQMI-A. 01-03 K¢+ BELT, drive 1
8 PI57TQMJ. 04. 4. 2-00 B sl I\l k41 {y FACE COMP,movable driven 1
9  PI57QMJ. 04.1-08 343 PIN, roller guide 3
10 P157QMJ. 04.1-09 ‘+H1E T ROLLER, guide 3
11 P157QMJ. 04.1-03 k3% SPRING, driven face 1
12 PI57QMJ. 04. 1-04 K& 5l Ml i e COLLAR, seal 1
13 P157QMJ. 04.1-02 L4 COLLAR, spring 1
14 PI57QMJ. 04-15  WEREM12 NUT, compressor FLANGE ¥12 1
15 139QMB. 04.1-01 ¥&&f NUT 1
16 HIEA1QMB. 04. 3-04 E TR+ CIRCLIP 3
17 PI57QMJ. 04.1-10 ¥ 34 X 41 X 4 SEAL, driven face31X41x1 2
18 HIE41QMB. 01-26 0 74 0-RING, pinion cap 2
19 P157QMJ. 01.1-00 M} w48 2AfF PULLEY ASSY,driven 1
20 P157QMJ. 04. 4. 1-00 1L 544 40 ¢ PLATE ASSY, driven 1
21 P157QMJ. 04. 4. 3-00 M52 Bl #1 ¢y FACE COMP, driven 1
22 PI57QMJ. 04.1-06 M El 4k BEARING, needle 1
23 HIE52QMG. 04-24 #hk BEARING 1
24 GB893. 1-86 Pile @ 28 CIRCLIP, IN @ 28 1

27



FIG. 14

28



K 14 INIES
HG. 14 TRANSMISSION

o 0 TSI B B
Ref.No. Part No. Description Q'ty Remarks
1 PISTQMJ. 01-07  A#EA 6 COVER, gear box 1
2 PISTQMJ. 01-09  AREAA i ) GASKET, gear box 1
3 PISTQMJ. 04-09  HKz#h SHAFT, drive 1
4 PISTQMJ. 04.2-00 Hi4hhen & SHAFT, idle 1
5 PI57QMJ-A. 01-11 J5%40 SHAFT, final 1
6 PI57QMJ. 04-13  JGkiMzh %  GEAR final 1
7 GB5787-86 M6 X 28 BOLT, flange M6 X 28 3
8 GB5787-86 WEMM6 X 35  BOLT, FLANGE M6 X 35 3
9 139QMB.01-10 AR BOLT, drain oil 1
10 139QMB. 01-11 hlg @ 8 WASHER @ 8 2
11 139QMB. 01-07 Uil 19 X 32 X 60IL SEAL 19 X 32 X 6 1
12 139QMB. 01-14 BRI ® 8 X 14 PIN, dowel ®8 X 14 2
13 139QMB. 041-12 YA © 20 CIRCLIP, external @ 20 1
14 GB/T276-94 0 kAl 6202 BEARING, 6202 1
15 GB/T276-94 )0 kAl 6203 BEARING, 6203 1
16 GB/T276-94 )0 kAl 6204 BEARING, 6204 1
17 139QMB.01-12 TENE PLUG, 011l 1

29



FIG. 15

30



K 15 ihalFy

FG. 15 CRANKCASE

oo A TR MK Wi
Ref.No. Part No. Description Q'ty Remarks
1 PI57QMJ. 01.2-00 A;HifReA (> CRANKCASE ASSY.,RH1
2 139QMB. 01.5-00  FidkELE4 O BUSH, engine mount 2
3 PISTQMI. 01-04  Hfifk#)t GASKET, crankcase 1
1 PISTQMI-A. 01.1-00 A A4k (% CRANKCASE ASSY.,LH1
5 139QMB.01.4-00 JGdkrE4E4A{y  BUSH, rear shock absorber 1
6 PISTQMI. 01-27  NEEHMIEZ TUBE, duct 1
7 PISTQMJ. 02-30  WLHZM:MS X 188 BOLT, STUD, M8 X 188 2
8 PISTQMJ. 02-04  BUIMEKMS X 196 BOLT, STUD, M8 X 196 2
9 GB/T276-94 [0 Sk Hh & 6301 BEARING, 6301 1
10 GB/T276-94 [0 SRtk 6004 BEARING, 6004 1
11 139QMB. 03-17 A 980X 0 X5 0IL SEAL, 19.80 X 30 X 5 1
12 139QMB. 01-10 JoEEL 27 X 12 X 7 OIL SEAL, 27 X 42 X 7 1
13 139QMB. 01-14 EfHi® 8 X 14 PIN,DOWEL, ®8 X 14 2
14 GB5787-86 M6 X 50  BOLT, flange, M6 X 50 2
15 GB/T276-94 [0 Rtk 6002 BEARING, 6002 1
16 139QMB.01.3-01  F/: ] & 4 PIN, brake shoe anchor 1
17 139QMB. 01-08 0 7P 0-RING 1
18 GB6187-86 PEREM 8 NUT, flange M8 1
19 244FMI. 01-14 BEREM 2 NUT, flange M12 1
20 244FMI. 01-15 el 12 WASHER, drain plug 12 1

31



FIG. 16

32



K 16 trél - 75 2%
HG. 16 CRANK SHAFT « PISTON
oo A TR MK Wik R
Ref.No. Part No. Description Q'ty Remarks
1 PIS7QMJ. 03-00  HHWGEFFLR Y CRANKSHAFT 1
COMP
2 PISTQMJ. 03-10  WHUEFReA RING SET, piston 1
1
12
3 PI57QMJ. 03-09  ¥Gu¢ PISTON 1
4 PISTQMJ. 03-06  ¥TJediy PIN, piston 1
5 PI57QMJ. 03-15  [:[F4 KEY, woodruff 1
6 PISTQMJ. 03-18  FhuesiHal CLIP, piston pin 2

33



FIG. 17




K 17 RNE
FIG. 17 CARBURETOR
s ah TR D INAK B &/

Ref.No. Part No. Description Q'ty Remarks
1 PI57QMJ.08-00 4kl CARBURETOR ASSY 1
2 IFT VALVE SET, float 1
3 gl NEEDLE SET, jet 1
1 VR FLOAT SET 1
5 TR0 CHAMBER SET, float 1
6 PREI AR A SCREW SET A 1
7 W54 B SCREW SET B 1
8 el PLATE SET, valve 1

gl 4 VALVE SET, starter 1
10 RLLIA\ I 2 VALVE SET, air cut 1
11 i A SPRING, compression coil 1
12 B24IM5 X 12 SCREW, PAN, M5 X 12 2
13 )y () 4 GASKET SET 1
14 Mo dE s TOP COMP 1
15 LR IE PISTON COMP, vacuum 1
16 L PR HOLDER, needle jet 1
17 ok BINDER 1
18 Fi sl A CAP, holder 1
19 i L TUBE 1
20 i TUBE 1
21 B4 MA X 8 SCREW, PAN, M4 X8 2
22 B24I M4 X 14 SCREW, PAN, MA X 14 1
23 B4 MA X 8 SCREW-WASHER, M4 X 8 1
24 BAEIMA X 10 SCREW-WASHER, M4 X 8§ 2
25 W24MA X 12 SCREW-WASHER, M4 X 8 2

35



FIG.17

36



K 17 A%

AG. 17 CARBURETOR

Flo AR LRSI AT
Ref.No. Part No. Description Q'ty Remarks

26 L' CLIP B7, tube 2

27 ok CLIP BS, tube 2

28 B d 3.5 X 210 TUBE, @ 3.5 X 210 1

29 BRI JET, main 1

30 i ST JET, slow 1

37



HG. 18

38



K 18 AR AR
HG. 18 AIR CLEANER
o Bk SN Mo
Ref.No. Part No. Description Q'ty Remarks
1 PISTQUI11-00  =“ CHEa 4oy Air cleaner assy 1
2 e Ay Case assy, air cleaner 1
3 PSR Frame, f1lter 1
1 W Element, air cleaner 1
5 [ A 24) STA. 8 X 16 Screw ST4. 8 X 16 10
6 YL Cover comp, air cleaner 1
7 HEAG LR Guard 1
8 440 STA. 2 X 13 Screw ST4. 2 X 13 1
9 PIFTQMI.1L1-00 R4y Clamp, connecting tube 1
10 il Plug pipe 1
11 7RI Plug 1
12 ok Clamp, connecting tube 2
13 GB9O74. 13-88 M6 X 30 Bolt M6 X 30 2

39



HG.19




K 19 T
HG. 19 MUFFLER
o 0 TR D INAK B E
Ref.No. Part No. Description Q'ty Remarks
1 PISTQMI09-00 ¥ S5 Mendan & Exhaust muffler 1
2 VR T RN Body, muffler 1
3 e Rug o /Al Couer, muffler 1
1 BE Bolt flange 3
5 PISTQMT.09. 1-00  Fl# ¢ 1) Hu ] Gasket, exhaust pipe 1
6 PISTQM.09-01  ANAMMNKHATEMB Nut M6 2
7 PISTQNI.09-02  ANAILZIMIMAM M8 Bolt M8 X 70 2

X 70

41



FIG. 20

42



K 20
AG. 20

=
Ref.No.

5
Part No.

L

e RE
Q'ty Remarks

XF125T-10E. 665, 1-00 £ & JF2K:

ELECTRICAL
TR D INAK
Description
B Oy Switch, lock assy
Y. 9IDS Switch, lock
A Cover
1 Key

TPELIRETME X 10

XF125T-10E. 65. 2-00 5 R 43 41

1

2

3

4

5 (B319-85
6

7 (B323-88

8 XFI25T-V. 65. 3-00
9

10 XF50QT-3. 63-00
11 GB5787-86

12

13 GB5787-86

14 XF125T-G. 72-00
15

16

17 XF125T-10D. 70-01
18 XF125T-10D. 70-02
19 PI57QM]. 07-03
20 PI57QM]. 07-02
21 GB5787-86

22 XF125T-B. 80-00
23

TSRS ME X 12
JRE A oy

WRE AR 1y

LN
NFRDEEBEAEME X 12
CG125 F2) KA K
NFRDEEBEAEME X 12
[N S g e %

AP AT IR A
FiBh gk LA ROy
sl gk g
Tk g B 45
CDI

)iy
NFREZIERRE ME X 12
SR Ea At

F At R GTX5L-BS

Screw M6 X 10
Lock set, seat

Screw M6 X 12
Wire assy

Screw

Horn

Bolt M6 X 12
Regulator. rec. comp
Bolt M6 X 12
Flasher assy

Seal

Relay, startingmotor assy
Relay, starting motor
Seal

CDI unit

Coilassy, ignition
Bolt M6 X 12

Tool

Battery

e e e e e e T e S S S S T N B NCR NI =



HG.21




e 21 B
AG. 21 WIRING HARNESS
Flo ARy SRR S i ik
Ref.No. Part No. Description Q'ty Remarks
1 XFI25T-10R. 67-00  .1:4k Wiring harness 1
1A REEA Wiring harness 1
2 L Clamp 6
3 By 22 Fuse 2

45



FIG. 22




K 22 TR HLAE R
FG. 22 SPEEDOMETER
A ks s i
Ref.No. Part No. Description Q'ty Remarks
1 XFI25T-10R. 64.1-00 HLFE & & Speedometer assy 1
2 Foe i Cover, speedometer 1
30X R R R ALY Dial plate assy 1
1 % DTN Lower case 1
5 S i Wire assy 1
6 X)L Bulb 5
7 0% poE) Screw 3
8 X i RN Washer lock 3
9 BRE Screw 2
10 T ] Washer lock 2
11 G Washer 2
12 GB315-85  MO84) STA. 2 X 12 Screw ST4. 2 X 12 2
13 XFI25T-10R. 64.2-00 %WcAmeken < Cable, speedometer 1
14 XFI25T-B. 61-01 L/ E 145758 Clamp 1

47



HG. 23




K 23 st
FG. 23 HEADLAMP
B aan RSN B &/
Ref.No. Part No. Description Q'ty Remarks
1 XFI25T-10E.62-01 Wi A4V RL K Headlamp assy 1
2 Rt Unit, L 1
3 ko Lens, head lamp 2
4 L) Screw 6
5 PEESR Unit, R 1
6 £ Bulb 2
7 KRRy Socket assy 2
8 2 Oy Wire assy, light 1
9 WEAES Screw 1
10 B2 RE Nut 2
11 iR RE Nut 2
12 Y Plug 2
13 XFI25T-10E.62-02 M A4V ke 72 Bracket 1
14 L) Screw 2
15 oS Spring 2
16 WEAES Screw 2
17 PARRZAOTME X 12 Bolt M6 X 12 4

49



HG.24

50



K 24 LIRS

FG. 24 TURN SIGNAL LAMP
Flo AR LRSI AT
Ref.No. Part No. Description Q'ty Remarks

1 NFI5T-10E.69-00 Y AAr 8¢ mA R Lamp assy, front turn 1
2 YFI25T-10R.69.1-00 A< 4% M3 mAl S ® Tunaignal, front left 1
3 NF125T-10R.69.2-00 A7 %% 357 k VK Turn aignal, front right 1
1 HAR L T ) Lens, left front winker 1
5 HIAT L A }1J A Lens, right front winker 1
6 ARG TR K k) FRZA A Socket assy, left front 1
7 ARG M) kT K RR2A Y Socket assy, right front 1
8 WA m Ak 5 Cover, L. front tumnsignal lanp 1
9 AR M) k) 5 Cover, R front tumnsignal lanp 1
10 X)L Bulb 2
11 ARG A ) 2 2R Wireassy, L. front tumsignal lamp 1
12 AT A K # W EH (Y Wireassy, R front tumsignal lamp 1
13 BRE Screw 2
14 GB9O7A. 3-88 AT ME X 12 Screw M5 X 12 2

51



FIG.25

52



K 25 Ja AT 7 JGESTetR
FG. 25 REARCOMBINATIONLAMP/REARFENDER
o 0 TR D INAK B E
Ref.No. Part No. Description Q'ty Remarks
1 XFI25T-10R.68-00  FE) i (—44) Lanp assy, rear conbination 1
2 XPI25T-10R.38.1-01  Jo #M iR Rear fender 1
3 KOs Lens 1
1 ALk Lens, rear left 1
5 A EE A ) Lens, rear right 1
6 JELTA N Lens, rear lamp 1
7 B4 ] Screw 2
8 N Ay Wire assy, rear lamp 1
9 FEAT L) PR Socketassy, taillight 1
10 £ Bulb 1
11 LRk k) AR Socket assy, turn signal 2
12 £ Bulb 2
13 ¥FI25T-10E.38.1-02 St I Rear fender, underside 1
14 GB315-85 H B84 ST4. 2 X 16 Screw ST4. 2 X 16 1
15 RT-ST4. 2 Clamp 4
16 XF50QT-3E.99-03 it Hi 2 738 Bracket, license plate 1
17 GB5787-86 ANTRUEZIMER MG X 12 Bolt M6 X 12 2
18 GBG177. 1-2000 ANHILEZIEREM6E Nut M6 2
19 XFI2BT-AT4-02 ]SSR 2% Reflector, side 2
20 XF125T-A. 74-01 o SR Reflector, rear 1

53



FIG.26




R

K 26
FAG. 26

e

Ref.No. Part No.

T
HANDLE BAR
AR KON

Description

b &/
Q'ty Remarks

~N O O = WD =

XF125T-10E. 32. 1-00
(B5787-86

(B6187. 1-2000
XF125T-10E. 32. 7-00
XF125T-10E. 32. 6-00
XF125T-10D. 32. 8-00
XF125T-10D. 32. 9-00

AR Handle bar
NI M0 X 15 Bolt M10 X 45
NI MI0 Nut M10

AT JG R ST Mirror, right

AT AL B R Mirror, left
PITEER Cableassy, throttle
Ja R4 Cable, rear brake

55

= s b e s



FG.27

56



K 27 T
HG. 27 HANDLE SWITCH
o 0 TR D INAK B E
Ref.No. Part No. Description Q'ty Remarks
1 XF125-2.32.3-00 A TSR O Grip, throttle 1
2 X AT Gripright 1
R AR Tube, throttle grip 1
4 XPS0QT-6.66.2-00 Ay FUITOC (Y Switch assy. RH handle 1
5 03411050253 ag eSS ) Screw M5 X 25 2
(B/7818-2000 M5 X 25
6 03111050163 ag eSS ) Screw M5 X 16 2
(B/7818-2000 M5 X 16
7 XF125-2.30-2 e NE Gripleft 1
8  AFS00T-6.66.1-00 A FHUIT ALY Switch assy, LH handle 1
9 575110AGZ000 T R Bracket, handle left 1
XF50Q7-6. 32. 2-01
10 XP50QT-3E. 32.7-00  A° A4 {3 Lever, rear brake 1
11 021010060251 ANIHEZIMEREME X 25 Bolt M6 X 25 2
12 57621QAGZ000 AT Lever, rear brake 1
XF500T-6. 32. 2-02
13 57631QAGZ000 i) A1 2 2 WE AR Bolt 1
XF50QT-6. 32. 2-03
14 051090041052 ANHBURIEREM S Nut M5 1
15 FMATFR A Switch assy, stop lamp 1

57



FIG.28

58



Kl 28 s
HG. 28 COVER HANDLEBAR
s ah RSN e &/
Ref.No. Part No. Description Q'ty Remarks
1 XFI25T-10E.46-01  HyfUU¥t (ABS ) Cover, front handlebar 1
2 XFI25T-10E.46-02 /5 Cover, rear handlebar 1
3 NFI25T-10E.A6-03 S dlsvidg e g Rubber plug 1
4 (B345-85 A H2%5) STA. 2 X 12 Screw ST4.2 X 12 1
5 (B323-88 FFNEIEE T MB X 16 Screw M5 X 16 2
6 REAYERS Washer 5 2
7 SFI2ST-10E.46-29 A Cover, left 1
8  AFI25T-10E.46-28 A5 AL Cover, right 1
9 YFI25T-10E.32.4-00 FHIFMEAR (AF) Holder, left 1
10 XF125T-10E. 32.5:00 FHU M AR (47) Holder, right 1
11 XP125T-10E. 32.2-00 U8 (4F) Bracket, left 1
12 XFI25T-10E.32.3-00  FRINIC A (4D Bracket, right 1
13 (B5787-86 AN ZMEREM S Nut M5 1
14 GB5787-86 AN HERME X 12 Bolt M6 X 12 2
15 B823-88 MBS M5 X 12 Screw M5 X 12 2
16 GB9O7A. 8-88 PGP M6 X 16 Screw M6 X 16 2

59



FIG.29

60



Kl 29 T AR
FAG. 29 FRONT COVER
o 0 TR D INAK B E
Ref.No. Part No. Description Q'ty Remarks
1 XFI25T-10R.46-01 Wi )fi#% (ABS) Shieldleg, front 1
2 XPI25T-10E.16-05 M2yt Cover, horn 1
3 NFI25T-10E.46-27 - N4) RIg Circle, headlight 1
4 XFI25T-10E.46-26 A k)R Seat, headlight 1
5 (B845-85 EBHE4) ST4. 2 X 16 Screw ST4.2 X 16 1
6 G(B815-85 5] ST4. 2 X 12 Screw ST4. 2 X 12 2

61



FIG.30

62



K 30 B
HG. 30 FRAME COVER
s ah RSN e &/
Ref.No. Part No. Description Q'ty Remarks
1 XFI25T-10E.46-21  Ar#F#R (ABS) Cover body, right 1
2 XFI25T-10B.46-22 A 34 (ABS) Cover body, left 1
3 GB315-85 [ A H245) STA. 2 X 16 Screw ST4.2 X 16 1
1 RT-ST4. 2 Nut ST4. 2 4
5 XFI25T-10E.16-23  J5'|v.Caii (ABS) Cover Rr. center 1
6 GB315-85 [ A H245) STA. 8 X 12 Screw ST4.8 X 12 2

63



FIG.31




K 31 TR
HG. 31 FRAME SHIELD
s ah RSN e &/
Ref.No. Part No. Description Q'ty Remarks
1 XFI2ST-10E46-06 N EMAUAR Shield imner box 1
2 (B815-85 25 ST4. 2 X 12 Screw ST4.2 X 12 2
3 KT-ST1. 2 Nut ST4. 2 2
4 XFI25T-10R.46-11 4%y Hook luggage 1
5 (B5787-86 NFOVLZWEREME X 12 Bolt M6 X 12 1
6 XFI2BT-10E.46-15 TR+ Lid leg shield 1
7 SFI25T-10E.46-07 .1 J1%x Toolbox 1
8  (B815-85 25 ST4. 2 X 12 Screw ST4.2 X 12 8
9 XFI25T-10E.46-10  HijFK Shield down 1
10 GB315-85 E B4 ST4. 2 X 16 Screw ST4.2 X 16 2
11 XFI25T-10E. 16-08  JHIESHR Floor panel 1
12 GB5787-86 NAIPZEMEME X 12 Bolt M6 X 12 6
13 1 e ] Washer 6
b 6.5- b 18X 6 $6.5- b 18 X6
14 GB315-85 H B4 ST4. 2 X 16 Screw ST4.2 X 16 2
15 KT-ST1. 2 Nut ST4. 2 2
16 SFI25T-10R.46-16  N4E: Cover, under 1
17 GB345-85 H B4 ST4. 2 X 16 Screw ST4.2 X 16 2
18 (B845-85 L UHE4) STA. 8 X 12 Screw ST4. 8 X 12 2
19 XFI25T-10E. 46-19  FHIHfx o Cover battery 1
20 GB345-85 L UHE4) STA. 8 X 12 Screw ST4. 8 X 12 2
21 XFI25T-10R.46-09 Wi [1Lhai Cover, center 1
22 (B8415-85 25 ST4. 8 X 12 Screw ST4.8 X 12 2

65



FG.32

66



K 32 KRN
FG. 32 FRAME
s A5 RN ey E
Ref.No. Part No. Description Q'ty Remarks
1 XFI25T-10R.30. 1-00  A<AR4iihz 4R v Body comp, frame 1
2 XFI25T-10E.99-01  “i4Acdhi Frame brand 1
3 GB367-86 w52 X 5 Rivet 2
4 YFI25T-10R.30.4-00 i SE ARARLHE AR £ Stay, front cover 1
5 GB9OTA. 11-88 PEFEZA{Y M8 X 36 Bolt M8 X 36 2

67



FIG.33

68



Kl 33 S

FAG. 33 STAND

o 0 TR D INAK B E
Ref.No. Part No. Description Q'ty Remarks

1 XFI2BT-10EAL 100 '|rlsf AR0HEAR Yy Stend comp, center 1

2 GB5787-86 NS Bolt M10 X 26 2

M10 X 26

3 SFI2BT-AA1-03  FfAE Bush 2

4 SFI5T-10D.4-01 A Spring 1

5 NFIBT-10D.A1-1 Ly R Cushion 1

6 GB882-86 Hith 6 X 33 Pin 6 X 33 1

7 GB91-86 JF 2 X 20 Cutter pin 2X20 1

8  AFI25T-10B.81.1-00 M e ¥ 4AL4z 2R 5 Stand comp, side 1

9 AN BEA M8 Bolt 1

10 XF1250-10E. 8L 1-00 ] <7 5 4 Spring 1

69



FIG.34

15—%7 6\/" 10

70



B 34 BEMFT
HG. 34 FUEL TANK
Rl TR KA Wik R
Ref.No. Part No. Description Q'ty Remarks
1 XPI25T-10RAA. 100  RIUAA 4R (5 Tank comp 1
2 XFI25T-10B.44. 1-01 4% o Cap, fuel tank 1
3 XFI25T-10R.41-02 42 qli4 Plate, fuel guide 1
A XFI25T-10E. 30.3-00 A3 #2775 Back holder, fuel tank 1
5 GB6177.1-2000 ANHZIBEREMG  Nut M6 6
6 XFI25T-10R. 44.2-00 #RILAL2& 2% Gauge assy, fuel tank 1
7 XNFI25T-10R. 41, 2-01 7 4 ] Packing 1
8  XXFIBT-10E 41.2-02 )14 Bracket, gauge assy 1
9 (B5787-86 N AR R Bolt M6 X 12 1
M6 X 12
10 XFI25T-10D. 4. 3. 1-00 RN T4l 1y Switchassy, fuel tank 1
11 GBA787-86 NFR N A Bolt M6 X 12 1
M6 X 12
12 PRNIAF L=610 Hose L=640 1
13 P L=T720 Hose L=720 1
14 Wl Hose 1
15 ik RT Clamp, 0il hose 8

71



FIG.35

72



K 35 230

HG. 35 PILLION RIDER

o 0 TR D INAK B E
Ref.No. Part No. Description Q'ty Remarks

1 XFI25T-10E.36.1-00 #% MS4A ¢ Seat assy 1

2 AFI25T-10E.36. 1-01  Hglis it 1 Link bracket comp, seat 1

3 XF125T-10F. 36.1-02  BRRREHEMR 11 Link bracket comp, seat 1

4 XFI25T-10E. 36. 1-03 e | 5 47 Pin 1

5  GB5787-86 N MIEREM G Nut M6 4

6 XFI25T-10E.46-11 S Z544 Box luggage 1

7 GB9OTA. 11-88 PR M X 16 Bolt M6 X 16 1

8 XFI25T-10E.46-12 Akl 4 o Cover above carburetor 1

9 GB815-85 25T STA. 2 X 16 Screw ST4. 2 X 16 1

10 RT-ST4. 2 Nut ST4. 2 1

73



FIG.36

74



K 36 T 47 8 /AR
FIG. 36 PROTECTORHEADLAMPICARRIER COMPREAR

oo A TR MK Wik R
Ref.No. Part No. Description Q'ty Remarks
XF125T-10B.47. 1-00  Hif MUKV #FOTUMHE4R & Protector, Headlamp 1
2 XFI5T-10B.A7.1-01 2% T Rubber plug
3 GB5787-86 NS0 R Bolt M6 X 12 1
M6 X 12
1 T BRI ERET Screw M6 X 16 1
M6 X 16
5 XFI25T-10E.40-00  JGACHREA 75 Carrier comp, rear 1
6 GB6190-86 WNTBIFES K Bolt M6 X 35 2
M6 X 35
7 GB5787-86 NS0 R Bolt M6 X 25 2
M6 X 25

75



HG.37

76



K 37 TR
HG. 37 FRONT FENDER
s A5 RN ey E
Ref.No. Part No. Description Q'ty Remarks
1 XFI25T-10R. 46-13 Wi dedR Front fender 1
2 (B5787-86 NFRVLZHEREMG X 16 Bolt M6 X 16 3
3 SFI2T-10R.46-17 4RI dR Fender lower front 1
4 GB5787-86 DN MR MG X 12 Bolt M6 X 12 2

77



FIG.38




Kl 38 AN

HG. 38 REAR FENDER
s A5 TSI ey E
Ref.No. Part No. Description Q'ty Remarks
1 XFI25T-10E.46-18  “4AJGde R Rear fender 1
2 GB5787-86 ONFRVZHEMEMG X 12 Bolt M6 X 12 1
3 XFI25T-10R.38-01  JS 4t /MR Small fender 1
4 GB5787-86 NAUEENMEREME X 26 Bolt M6 X 26 2

79



FIG.39

80



Kl 39 T SRR A%

FIG. 39 FRONT FORK
U LRSI Mg it
Ref.No. Part No. Description Q'ty Remarks
1 SFI2BT-10E.31-00 WU MCHUHA= MK Front fork 1
2 XFI25T-10B.3L.1-00 5 F4E: Steering stem 1
3 XFI25T-10E. 31.2-00 &) k{53 Xok7% (4°)  Damper assy, front fork L 1
4 XFI2BT-10E. 31.2-00 3#) 4 500k% ({1)  Demper assy, front fork R 1
5 MIES) 01 seal 1
6 XF125T-B.31-10 N Race, steeringouter, lower 1
7 GB308-77 MER 14 Ball 1/4 " 19
8  XF125T-B.31-11 hERt Race, steering imner, lower 1
9  XFI25T-B.31-12 Aatiit Race, steering inner, upper 1
10 GB308-77 MEE 3/16 " Ball 3/16 " 23
11 XF125T-B.31-13 i Race, steering outer, upper 1
12 XF125T-B.31-11 55 2 6 Dust seal 1
13 XF125T-1. 31-05 I SR MR R Nut 2
14 YFI25T-B.31-09 a3 3 Washer 1
15 GBH787-86 BEREMI2 X 35 X 1.25 Bolt MI2 X35 X1.25 2
16 YF125T-B. L/ 53 Clip 1
17 MG X 12 Bolt M6 X 12 1
18 XFI25T-10E.. 99-02 Wil i ~2 28 Bracket, FR, license plate 1
19 GB5787-86 AN Bolt M6 X 12 1
M6 X 12

81



FIG.40

82



4 40 FTHE

HG. 40 REAR SHOCK ABSORBER

oo A TR MK Wik R
Ref.No. Part No. Description Q'ty Remarks

1 XFI25T-10E.35-00  JS9R/E R L=350 Shock absorber L=350 1

2 GBHT87-86 NHRIEZIBERR MI0 X 35 Bolt M10 X35 1

3 GB6I77.1-2000 NFEZIEEIZAE L0 Nut M10 1

4 GBAT87-86 NI BERENS X 32 Bolt M8 X 32 1

5 NFI25T-10E.30.3-00 RBIHLIEAREA  Arm, rear suspension 1

6 NFI25T-A.30.2-1 Wl Cushion 2

7 YFI25T-A30.22  RENUEEEM  Bolt 1

8  GB6187. 1-2000 NFEZIEERIZREMI0 Nut M10 1

9 GB5787-86 NHRIEZBEEMI0 X 56 Bolt M10 X 56 2

10 GBB177. 1-2000 N ZEBEBEM 10 Nut M10 2

83



FIG.41




Kl 41 ikl shal £y
FG. 41 FRONT DISK BRAKE ASSY
B A SRR S i ik
Ref.No. Part No. Description Q'ty Remarks
1 XF125T-10E. 83.1-00 )il sh a4 Disk brake assy 1
2 RIS Cylinder assy, front 1
3 AR Lever, brake 1
4 A1 2 s g Screw 1
5 NFRMEBEREM 6 Nut M6 1
6 ] 5 JRE Holder 1
7 BFME X 22 Bolt M6 X 22 2
8 WA TF AR Ay Switch assy, stop lamp 1
9 PIMEES I G R Hose, front brake 1
10 i LR Bolt 2
11 Erel Washer 4
12 Wil sl R Caliper set 1
13 VA B ) 2y Pad set 2
14 GB5787-86 YRR NS X 32 Bolt M8 X 32 2
15 XFI25T-10R.83-01 A 4R 45 Clamp, brake hose 1
16 A Bolt 1

85



FIG.42

86



K 42 [IES

HG. 42 FRONT WHEEL

B aan LR DA b &/
Ref.No. Part No. Description Q'ty Remarks

1 XFI25T-10E.33-00 Wi e i Front wheel 1

2 SFIBT-I0E33. 11 HT4R R Rim, front wheel 1

3 W48 )% 120/90-10  Tyre, front120/90-10 1

4 P A Valve assy, wheel rim 1

5 XFI25T-10B.33-1  Hy%Hb Axle, front 1

6 XFI25T-10E.33-2 W4 A RA4E Spacer, front left 1

7 XFI25T-10E.83-01  J“<di Disk, front brake 1

8 XFI26T-10B.83-02 W N/REAHRMS X25 BOLT M8 X25 3

9 GB/T276-91 Ak 6300 Bearing 6300 2

10 2 ) fe 0 ring 1

11 XFI25T-10E. 33.1-2  |'[i 4220 % Spacer, front wheel bearing 1

12 B 20 X35 X7 0il seal 20X35X7 1

13 XF125T-10F. 33.3-00 ¢l £x 2 4 Box assy, speedometer gear 1

14 WERE Nut

87



FG.43

88



Kl 43 Jo%e
HG. 43 REAR WHEEL
oo A TR MK Wik R
Ref.No. Part No. Description Q'ty Remarks
1 XPI2ST-10R.31-00  JG# R Wheel, rear 1
2 XFI25T-10E.34.1-00 JS#Ea% Rim, rear wheel 1
3 JGB ) 130/90-10  Tyre, rear 130/90-10 1
4 Pl A Valve assy, wheel rim 1
5 GBAIST. 1-2000 NRIEZM OBHEREMLI6 Nut M16 1
6  XF125T-10D. 31 1-01 {5l Hesf & Shoe, brake 1
7 XF125T-10D. 34 1-01 [ B |n| fiz 3555 Spring 2
8  XFI25T-10D.34. 1-03 {5l " 48 Shaft cam, real brake 1
9 XF125T-10D. 34, 1-02 {G)Bh R Swinging arm 1
10 GB5780-86 NASEMME X 35 Bolt M6 X 35 1
11 GB6170-2000 ANAIEBEM 6 Nut M6 1

89



FIG.2

FIG.1

FIG. 3




FIG.6

FIG.8

FIG. 5

FIG. 7




FIG. 9

FIG. 10

FIG. 11

FIG. 12




FIG. 14

FIG. 16

FIG. 13

FIG. 15




FIG.17 FIG. 18

FIG. 19 FIG. 20







FIG. 26

FIG. 28

FIG.25

FIG. 27




FIG. 30

FIG. 32

FIG. 29

FIG. 31




FIG.33 FIG. 34

FIG. 35 FIG. 36




FIG.38

FIG. 40

FIG. 37

FIG. 39




FIG. 42

FIG.41

FIG. 43




PREFACE

The manual of parts catalogue is to satisfy the need of consum-
ers and menders when repairing.

All information is about the latest product.Due to the improve-
ment and other reasons,the narration of this manual may have alittle
difference from the reality. The manufacturer reserves the right to
vary specification if any improvement or change occur.

No duplication is permitted.



i

LI % PARTS CATALOGUE

Ref.No. Description Page
K1 FIG.1 RAME3E « 4%  FAN COVER *SHROUD............ 2
K2 FIG.2 “THT L% CYLINDER HEAD COVER........... 4
K3 FIG.3 “iHTk CYLINDER HEAD.................. 6
K4 FIC.4 (440« BT  CAMSHAFT «VALVE.............. 8
K5 FIG.5 B4 « BREALE CAM CHAIN « TENSIONER....... 10
K6 FIG.6 74T CYLINDER ..ot 12
K7 FIC.7 Afish RIGHT CRANKCASE COVER....... 14
K8 FIC.8 HilAML MAGNETO «oovviiiaaaa.. 16
B9 FIG.9 Ml OIL PUMP ..o, 18
K10 FIG. 10 18K STARTING MOTOR............... 20
K11 FIG. 11 Ziffish LEFT CRANKCASE COVER ........ 22
K12 FIG. 12 RS h#sh DRIVEN FACE AND KICK STARTER 24
K13 FIG. 13 4&ah )%t DRIVEN BELT PLATE ............. 26
K14 FIGC. 14 5B TRANSMISSION .......ovivnnn... 28
Kl 15 FIG. 15 [hahsn CRANKCASE ...oovviiia .. 30
K16 FIG. 16 [l « 35 % CRANK SHAFT PISTON ........... 32
K17 FIG. 17 {hyhiss CARBURETOR ....coovvivninn.... 34
K18 FIG. 18 77/ (ke AIR CLEANER.................... 38
K19 FIG. 19 ¥Hirvs MUFFLER .0ttt 40
K20 FIG.20 11 ELECTRICAL ......ovvineninn... 42
K21 FIG.21 X4kiR WIRING HARNESS ................ 44
K22 FIG.22 J#pE HFER SPEEDOMETER ..........c.ouo.... 46
K23 FIG.23 T HEAD LAMP .........oooiiuia... 48
K24 FIG. 24 AT TURN SIGNAL LAMP ............. 50
K25 FIG. 25 JGFEXT » Jod%yet REAR COMBINATION LAMP «REAR FENDER.. 52
K26 FIG. 26 74 HANDLE BAR.........coeiini... 54

B 27 FIG. 27 T HANDLE SWITCH ................ 56



Ref.No.

K| 28
K| 29
Kl 30
K 31
K| 32
Bl 33
K| 34
K| 35
Kl 36
K| 37
K 38
Kl 39
K| 40
Kl 41
K| 42
K| 43

FIG. 28
FIG. 29
FIG. 30
FIG. 31
FIG. 32
FIG. 33
FIG. 34
FIG. 35
FIG. 36
FIG. 37
FIG. 38
FIG. 39
FIG. 40
FIG. 41
FIG. 42
FIG. 43

T AU A

e
i

(5
TR

0

o

BRI

i
AT e A
N
AR

i S A
T
HitblghAL (s
ik
ik

lmd
~>

~>

Description Page
COVER, HANDLEBAR........... b8
FRONT COVER.......... ... ... 60
FRAME COVER................... 62
FRAME SHIELD .................. 64
FRAME ... ... o i 66
STAND ..o 68
FUEL TANK......... ... ... ..... 70
PILLION RIDER................... 72
PROTECTORHEADLANP « CARRIER COMP REAR... 74
FRONT FENDER.................. 76
REAR FENDER .......... ... ..... 78
FRONT FORK .......... ... oot 80
REAR SHOCK ABSORBER ......... 82
FRONT DISK BRAKE ASSY ........ 84
FRONT WHEEL................... 86
REAR WHEEL ........ ... ... ... ... 88

OO A5 AT 7 ) S BB P A, AN g 41t



